Holman

Instruction Guide
31150

e
b

|
I
.:,'
!

i
A /ﬁ

s
I
i
I

[

Y

i

L
1
/
||||l
|
A

2]
|"
|

Holman
Rancho Cordova, CA 95742
800-343-7486
InstallationSupport@Holman.com

20221115R1 DATE:



InstallationSupport@Holman.com

HOlman- Instructions — 31150

* PLEASE READ ALL INSTRUCTIONS AND WARNINGS PRIOR TO ASSEMBLING,
INSTALLING, AND USING THIS PRODUCT. *

Table of Contents

Tools Needed
TS {o](=a o U I =TT [ o R PP PP PPPPPPPPPPP 1
Parts List

Hardware

Step 1 — Mounting Bracket Installation

Tools Needed

1/2” Socket and Wrench

Before You Begin

e Read all instructions prior to assembling or installing any Holman product.

Parts List

NO. ITEM PART NUMBER DESCRIPTION | QTY.

UTILITY HOOK
| 13-00025 ASSEMBLY

2 U:‘u 11-00098 SPLICE PLATE 1

3 18-00034 HARDWARE KIT 1

For Technical Support Call: 800-343-7486, Monday-Friday, 7AM - 4 PM (PST) Page 1



Holman

Instructions — 31150

Hardware
ITEM HARDWARE TO SCALE PART NUMBER DESCRIPTION QTY.
1 312-18 X 3/4" 9
Carriage Bolf
2 11545144 5/16" FLAT WASHER | 2
7 3
3 \) } 0169727 5/16™-18 NYLOC 2

Step 1 — Mounting Bracket Installation

e Clamp rack side channel between utility hook assembly and splice plate.

e Using two 5/16” x 3/4” carriage bolts, 5/16” washers, and 5/16” lock nuts, fasten utility hook

assembly to splice plate.
e Tighten hardware.

For Technical Support Call: 800-343-7486, Monday-Friday, 7AM - 4 PM (PST)

Page 2



